


This is a liquid solution which is used in renewal
of your local fatty volume and for people
which have excessive fat due to aging and high fat diet.

Slim line is formed as making your skin look
firm and smooth.

Liquid 10ml x 5 vials

2 years from date of manufacture

(This is single use. Use all after opening)

Store at room temperature

Chin, Abdomen, Love handles, Upper arms, Thigh



LipoReM Information

Tissue reliever, saline solution

LipoReM is used after absorbing the solution in the container using a syringe of 10~30ml.

Storage at room temperature within the expiration date (Do not store remaining solution after use)

All areas with fat

1~1.5cm interval

Face : 0.05~0.1ml, Body : 0.1~0.3ml

1.0-1.5ml Injection Dosage:
----------------------- - Do not exceed total 4 ml for face for 30 days per person.

0.5-1.0ml - Maximum usage (dosage) of each part of the face for single treatment
_______________________ should not exceed the noted dosage stated in the Table.

0.5-1.0ml - The _same site gan b.e treated every 30days.
_______________________ Injection Technique:

- Inject depth 5mm, injection volume per point is 0.05ml ~ 0.1ml, injection
0.5ml interval is 1~1.5cm.
15-20ml .
....................... Injection Dosage:
10ml - Do not exceed total 30mi for bodly for 30 days per person.
"""""""""""" - Maximum usage (dosage) of each part of the body for single treatment
20ml| should not exceed the noted Dosage stated in the Table.
"""""" 20m| - | -Consume a total 1-3 vials (each vial 10ml) of LipoReM per treatment for
_______________________ body depending on the treatment area. It is recommended to repeat this
treatment 2-3 times at 15 days interval which will lead a patient to consume
- 10' 15m| _____ 1-2 boxes to complete a whole process of treatment.
8-10ml - The same site can be treated every 30days.
eml Injection Technique:

o 15_20m| """ - Injection volume per point is 0.1mI~0.3m, injection interval is 1~1.5cm.

*Usage - Maximum dosage for one area of the body for per treatment.
While the maximum Injection Volume per point should be considered.

7-30 days

Facial wash, shower is recommended after 6 hours

When using more than 20ml per day, take antibiotics for 4 days (3 times a day)

Volume reduction is fast

Simple therapy

The large area should be divided at interval (2-3 times)
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Treatment Area

v Forearm ¥ Double chin v side belly v/ Belly fat
Treatment Method
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Shake LipoReM vials
well to mix the depos-
ited particles on the
bottom and open the
plastic cap.
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Insert the needle into
the rubber top of the
vial, pull back the
plunger to the line on
your syringe for your
dose.
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Remove the needle
from the vial. The
medicine is ready to
be injected into the
treatment area.
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Before & After

v/ Double Chin Treatment

Before treatment Immediately after treatment § 1 Day after treatment §1 Week after treatment
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- Avoid stimulation, make-up or cleansing on treatment area for 6 hours after
treatment and gently cleanse on the day of treatment.

- Effect of treatment will appear within 1 week after treatment.
Occasionally, people with large or thick layer of fat may experience slower
effect within about 1 or 2 weeks.

- It is recommended to avoid intense sports, sauna, drinking and smoking for
about 1 week after treatment (Alcohol may interrupt breakdown of fat that the

effect of treatment may be insignificant or none).

- Normally, there are no side-effects after the treatment but occasionally, treat
ment area may be slightly swollen or bruised.

- Depending on physical constitution, allergic reactions may occur.

- Product includes small amount of steroids that irregular menstruation may
occur for women.

- As the results of treatment may vary depending on individuals, additional
treatments of 1 to 3 times may occur for face and 3 to 5 times for body.

- It is recommended to have additional treatments with 4 weeks interval.

- Prescribed antibiotic medicines help reducing swelling and allergic reactions
and are recommended to take.

- After body treatment, It is advised either to massage with oil or frequently apply body
lotion to the treatment area, as skin may be dry during the hours of that breakdown



